
	
  

Advisory 
on 

ON-SITE AND OFF-SITE SEWAGE 
MANAGEMENT PRACTICES

Swachh Bharat Mission - Urban

Ministry of Housing and Urban Affairs
Government of India

Central Public Health and Environmental Engineering Organisation 
(CPHEEO)

July 2020

www.swachhbharaturban.gov.in  |  www.cpheeo.gov.in



Advisory 
on 

ON-SITE AND OFF-SITE SEWAGE 
MANAGEMENT PRACTICES



Ministry of Housing and Urban Affairs
Government of India

Central Public Health and Environmental Engineering Organisation 
(CPHEEO)

Advisory 
on 

ON-SITE AND OFF-SITE SEWAGE 
MANAGEMENT PRACTICES

Swachh Bharat Mission - Urban



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

4



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES
[...]
treatment plant site and procedures for determining 
the hydraulic, organic, and suspended solids loads 
on the plant.

Chapter 4 ON-SITE SEWAGE MANAGEMENT: 
At present about 60% of country population is 
dependent on one or another form of on- site sewage 
management system. Since coverage of entire 
population with sewerage system is still a distinct 
dream, it is important to strengthen existing on-site 
sewage management systems to comply with various 
regulatory disposal norms. The present chapter deals 
with various types of on-site sewage management 
systems e.g. Conventional Septic tank with soaking 
options and other advance systems. It also mentions 
about their suitability, merits/limitations and O&M 
requirements for better performance.

Chapter 5 FAECAL SLUDGE & SEPTAGE 
MANAGEMENT: In the previous chapter, on- site 
sewage management has been dealt with involving 
Conventional Septic tank with soaking options and 
other advance systems. On-site sewage treatment 
methods invariably generate faecal sludge or septage 
which need to be safely collected, transported, 
treated and resuse/disposed of. In recent times, ULBs 
have gained lot of awareness to manage it safely. This 
chapter on Faecal Sludge and Septage Management 
deals with Faecal Sludge and Septage (FS&S) Value 
Chain with emphasis on the Faecal Sludge &Septage 
Treatment methods. It also guides on recycle/reuse of 
treated by-products. Out of three methods of FS&S 
treatment, two methods namely standalone FSTP and 
land application have been described in this chapter.

Chapter 6 CO- TREATMENT OF FAECAL SLUDGE 
and SEPTAGE: The third method of co-treatment of 
FS&S in STPs is dealt with in this chapter covering 



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

14

FOrEWOrD  07

PrEFACE 09

ExECUTIVE SUMMAry 11

List of Abbreviation 18

Glossary  19

 

Chapter 1  INTRODUCTION 21

1.1 Background 21

1.2 Current Sanitation Scenario 22

1.3 Poor Sanitation-Cost to Nation 23

1.4 regulatory Framework 23

1.5 Initiatives Taken by Government of India 24

Chapter 2 OBJECTIVES & SCOPE 26

2.1 Objectives 26

2.2 Scope 26

Chapter 3 CITY SANITATION PLANNING 27

3.1 The Planning Process 27

3.2 City Sanitation Plan Preparation 27

3.2.1 Identify planning area 27

3.2.2 Existing sanitation coverage 27

3.2.3 Characteristic of Sewage and Faecal Sludge & Septage 28

3.2.4 Shit Flow Diagram: A City Sanitation Planning tool 29

3.2.5 Existing STPs and SWM Plants 30

3.2.6 Land Availability to Set Up STPs/FSTPs 30

3.2.7 Availability of funds 31

3.2.8 Decision Making Tree: On-site Vs Off-site Sewage Management 32

3.2.9 Technology Choices 33

3.2.10 Sanitation Value Chain 33

3.2.11 Procurement of goods & services 34

3.2.12 reuse of the reclaimed Water / Sludge 34

3.2.13 Consultation with the Stakeholders 34

3.2.14 Coordination with Agencies 35

3.2.15 Institutional Set Up 35

3.2.16 IEC and Enforcement of regulations 35

Table of Contents



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

15

CHAPTER 4 ON-SITE SEWAGE MANAGEMENT 38
4.1 On-Site Sewage Management Systems 38
4.1.1 Conventional Septic tank with soaking options 38
4.1.2 Improved Septic tank 41
4.1.3 Johkasou Systems-Advanced Onsite Sewage Treatment Systems 43
4.1.4 DrDO Bio-Digester 45
4.2 Limitations of On-site Sewage Management Systems 45

CHAPTER 5 FAECAL SLUDGE & SEPTAGE MANAGEMENT 46
5.1 Faecal Sludge &Septage Management 46
5.2 Faecal Sludge &Septage Value Chain 46
5.2.1 Containment 48
5.2.2 Emptying of Containment and Transportation 49
5.2.3 Faecal Sludge and Septage Treatment 50
5.2.4 recycle and reuse 54
5.3 Standards for recycling and reuse 55
5.3.1  Agricultural application 55
5.3.2 Effluent Discharge Standards 56
5.4  Land Application 56

CHAPTER 6 CO- TREATMENT OF FAECAL SLUDGE and SEPTAGE 60
6.1 Background 60
6.2 Co- Treatment of Faecal Sludge and Septage 60
6.2.1 Co-treatment of Faecal Sludge and Septage in ASP 60
6.3 Co-treatment of Faecal Septage in solid waste-based Bio-methanisation Plant 68
6.4 Thermal Drying and Treatment of Faecal Sludge and Septage 68
6.4.1 Thermal Drying 68
6.4.2 Thermal Treatment 69
6.5 Co-composting 70
6.5.1 Composting 70
6.5.2 Vermicomposting 71

CHAPTER 7 OPERATION & MAINTENANCE AND MANAGEMENT 72
7.1 Operation & Maintenance 72
7.1.1 Enforcement of regulations to improve on-site and off-site sewage management practices 72
7.1.2 Monitoring of Sanitation Value Chain 73
7.1.3 STP/FSTP routine Maintenance 74
7.1.4 Institutional Set up for O & M 74
7.1.5 Capacity Building and Training 75
7.1.6 Availability of O & M Funds 76
7.1.7 Information Education Communication 76
7.1.8 Feedback from stakeholders and Grievance redressal 76
7.2 Private Sector Participation 77

CHAPTER 8 OFF-SITE SEWAGE MANAGEMENT 78
8.1 Off-Site Sewage Management Systems 78
8.1.1 Collection and Conveyance Systems 78
8.2 Off-site Sewage Treatment Technologies 80



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

16

8.2.1 Waste Stabilization Ponds 81

8.2.2 Activated Sludge process 83

8.2.3 Extended Aeration 84

8.2.4 Sequential Batch reactor 85

8.2.5 Fluidized Aerated Bed (FAB) 86

8.2.6 Moving Bed Bio reactor 89

8.2.7 Membrane Bioreactors 90

8.2.8 Upflow Anaerobic Sludge Blanket 92

8.2.9 Phytorid/reedbed/Wetland Processes/DEWATS 94

8.3 Brief performance of various wastewater treatment technologies 96

8.3.1 Comparative Capital and O&M cost of various wastewater treatment technologies 97

CHAPTER 9 FINANCIAL MODELS AND BIDDING PARAMETERS 98

9.1 Financial Models and Bidding Parameters 98

9.2 Bid Document Framework 100

9.2.1 Eligibility Criteria 100

9.2.2 Evaluation criteria 101

CHAPTER 10 CONCLUSIONSAND WAY FORWARD 102

10.1 Conclusions 102

10.2 The way forward 102

ANNExUrE - I: Case Studies–Faecal Septage Management Practices 104

ANNExUrE-II: Deep row Entrenchment adopted in Odisha 109

ANNExUrE-III: Scheduled Emptying Service in Wai and Sinnar, Maharashtra 111

ANNExUrE-IV: List of States formulated Specific Sanitation Policies 112

BIBLIOGrAPHy 113

List of figures

Figure 1: A typical Shit Flow Diagram of a city depicting safe/unsafe management of excreta 30

Figure 2: Decision Tree Logic 32

Figure 3: Steps in the planning process 37

Figure 4: A schematic diagram of septic tank with soak pit 39

Figure 5:Soak pit without lining 41

Figure 6: Dispersion Trenches 42

Figure 7: One-unit anaerobic Filter integrated in the second chamber of a septic tank 42

Figure 8: Illustrative configuration of an integral septic tank and contact aeration unit 43

Figure 9: Illustrative configuration of a Johkasou Systems Unit 44

Figure 10 DrDO Biotanks showing different chambers and a completely covered biotank 45

Figure 11: FS&S Value Chain 48

Figure 12: Treatment Scheme 81

Figure 13: Curved screen with rotating raking mechanism. 52

Figure 14: Overview of reception and preliminary treatment requirements 53

Figure 15: Photographs of the FSTP plant 55

Figure 16: Schematic Diagram of the FSTP 55

Figure 17 Septage holding Tanks 58

Figure 18: Process flow diagram of Screw Press dewatering machine 61



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

17

Figure 19:  Planning for Co-treatment 63

Figure 20: Planning for Co-treatment of FS&S in STPs 64

Figure 21: Treatment Processes and Technologies 65

Figure 22: Liquid stream treatment options 66

Figure 23: Typical septage receiving facility 67

Figure 24:  Allowable septage loadings to a sewage treatment plant having 

septage-holding tank 67

Figure 25: Overview of end-use and treatment options 71

Figure 26: Twin Drain System 80

Figure 27: Photograph depicting Waste Stabilization Pond 81

Figure 28: Schematic Diagram -Waste Stabilization Pond 82

Figure 29: Photograph of Activated Sludge Process Plant 83

Figure 30: Schematic diagram for Activated Sludge Process 84

Figure 31: Aerial photograph of a SBr plant 85

Figure 32: Schematic diagram for Sequencing Batch reactor 85

Figure 33: Photograph of a FAB plant 87

Figure 34: Schematic diagram for Fluidized Aerated Bed 87

Figure 35: Fluidised Aerated Bed 88

Figure 36: Photograph of a Moving Bed Bio reactor plant 89

Figure 37: Schematic diagram for Moving Bed Bio-reactor 89

Figure 38: Photograph of Membrane Bio-reactor Plant 90

Figure 39: Process Flow Diagram for Membrane Bio-reactor Plant 91

Figure 40: Photograph of Upflow Anaerobic Sludge Blanket 92

Figure 41: Schematic diagram for Upflow anaerobic sludge blanket 92

Figure 42: Photograph of Wetland process 95

Figure 43: Schematic diagram for reedbed/Wetland Process 95

List of Tables

Table 1 Treated sewage effluent discharge standards 23

Table 2 Characteristics of faecal sludge and comparison with tropical sewage 28

Table 3 Characteristics of various kinds of domestic wastewaters 29

Table 4 recommended size of septic tank up to 20 users 40

Table 5 Overview of Approaches to Septage Treatment and Disposal 50

Table 6 Combinations of treatment technologies used in 12 FSTPs in India 54

Table 7 Summary of Options for Handling Septage at WWTPs 62

Table 8 Measures recommended 75

Table 9  Performance of various wastewater treatment technologies are  
also given in below for selecting a suitable technology 96

Table 10  Comparative capital and O&M cost of various wastewater  
treatment technologies of smaller capacities 97

Table 11 FSTPs installed/under construction in Odisha 107

List of Boxes

Box 1: Pollution load reduction at FSTP 47

Box 2: Waste to Energy Plant, Nashik, Maharashtra 69

Box 3: Biochar production from faecal sludge using pyrolysis  70

Box 4: Methods for evaluation of financial bids 99



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

18

26.   MBBr: Moving Bed Biological reactor 

27.   MBr: Membrane Bioreactors 

28.   MLD: Million Litres per Day

29.   MoEF&CC: Ministry of Environment, Forest & 

Climate Change

30.   MoHUA: Ministry of Housing and Urban Affairs

31.   MPN: Most Probable Number

32.   MSW: Municipal Solid Waste 

33.   NMC: Nashik Municipal Corporation 

34.   NUSP: National Urban Sanitation Programme

35.   O&M: Operation & Maintenance 

36.   OSS: On-site Sanitation Systems

37.   SBM-U: Swachh Bharat Mission – Urban

38.   SBr: Sequencing Batch reactor

39.   SDG: Sustainable Development Goals 

40.   SFD: Shit flow diagram 

41.   SOP: Standard Operating Procedure 

42.   SPCB: State Pollution Control Board

43.   SPV: Special Purpose Vehicle 

44.   SS: Suspended Solids

45.   STP: Sewage Treatment Plant 

46.   UASB: Upflow anaerobic sludge blanket 

47.   UDDTs: Urine Diverting Dehydrating Toilets

48.   ULB: Urban Local Body

49.   USEPA: United States Environment Protection 

Agency 

50.   WHO: World Health Organization 

51.   WSP: Waste Stabilisation Ponds 

52.   WSP, World Bank: Water and Sanitation 

Program

 1.   AMrUT: Atal Mission for rejuvenation and Urban 

Transformation

2.   ASP: Activated Sludge Process 

3.   BIS: Bureau of Indian Standards

4.   BOD: Biological Oxygen Demand

5.   COD: Chemical Oxygen Demand

6.   CPCB: Central Pollution Control Board 

7.   DFBOOT: Design, Build, Operate, Own Transfer

8.   DO: Dissolved Oxygen 

9.   DrDO: Defence research and Development 

Organization

10.   EAP: Extended Aeration Process 

11.   ErSU: Emergency response Sanitation Unit

12.   FAB: Fluidized Aerated Bed

13.   FS: Faecal Septage

14.   FSSM: Faecal Sludge and Septage 

Management 

15.   FSTP: Faecal Sludge Treatment Plant 

16.   GeM: Government e-Marketplace

17.   GHO: Global Health Observatory 

18.   GIZ:Deutsche 

GesellschaftfürInternationaleZusammenarbeit

19.   GPS: Global Positioning System

20.   GWMC: Greater Warangal Municipal 

Corporation

21.   HrT: Hydraulic retention Time

22.   IArI: Indian Agricultural research Institute

23.   IIT: Indian Institute of Technology

24.   LLDPE: Low Linear Density Polyethylene 

25.   MBBLs: Model Building Bye-Laws

List of Abbreviation



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

19

kitchen and all other household activities except 

toilets. 

Off-site sanitation: A system of sanitation that 

involves collection and transportation of waste 

(wastewater either by sewerage or septage/fecal 

sludge by vacuum truck) to a location away from the 

immediate locality.

On-site Sanitation: On-site sanitation is a system of 

sanitation whose storage facilities are contained within 

the plot occupied by a dwelling and its immediate 

surroundings. For some systems (e. g. double-pit or 

vault latrines), faecal matter treatment is conducted 

on site and also by extended in-pit consolidation and 

storage. With other systems (e. g. septic tanks or 

vault installations), the sludge has to be collected and 

treated off-site.

Pathogens: Micro-organisms such as bacteria, 

viruses and protozoa that cause disease.

Percolation rate: The rate at which liquids move 

through soil.

Pit latrine: A form of on-plot sanitation with a pit for 

accumulation and decomposition of excreta from 

which liquid infiltrates into the surrounding soil.

Sanitation:  Normally sanitation is a broad term and 

refers to both solid and liquid waste management, 

however, in this advisory, sanitation is referred to as 

sewage management only.

Scum: The extraneous or impure matter like oil, hair, 

grease and other light material that floats at the surface 

of the liquid, while the digested sludge is stored at the 

bottom of the septic tank.

Septage: Septage is the liquid and solid material 

Activated sludge Process: An aerobic treatment 

process in which oxygen and micro-organism 

concentrations in wastewater are artificially elevated 

to facilitate rapid digestion of biodegradable organic 

matter.

Biochemical oxygen demand: A measure of the 

organic pollutant strength of wastewater.

Blackwater: Wastewater generated from toilets.

Decentralized sewerage system: Implies localized 

collection and localized treatment of excreta and 

sullage in micro zones within a major habitation, 

keeping it in tandem with densification and 

progressively duplicating it, as and when other micro 

zones densify. 

Dry latrines: All forms of latrines that do not require 

water for flushing.

Desludging: removal of sludge or settled solid 

matter from treatment tanks such as septic/Imhoff 

tank, interceptor tank or sedimentation tanks.

Disposal: Discharge, deposition or dumping of any 

liquid or solid waste onto land or water so that it may 

enter the environment.

Effluent: Any form of wastewater or liquid waste that 

flows from an operation or activity.

Excreta: Feces and urine.

Faecal Sludge: The accumulated semi-solid or solid 

portion that settled at the bottom of the septic tank 

which comprises 20% - 50% of the total septic tank 

volume is termed as faecal sludge.

Grey water: Wastewater generated from bathing, 

Glossary



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

20

Wastewater: Liquid wastes from households or 

commercial or industrial operations, along with any 

surface water/storm water. Wastewater is a broad 

term and used for any used water.

Water closet: A pan, incorporating a water seal, in 

which excreta are deposited before being flushed 

away using water.

 

that is pumped from a septic tank, cesspool, or such 

onsite treatment facility after it has accumulated 

over a period of time. Septage is the combination of 

scum, sludge, and liquid that accumulates in septic 

tanks. Offensive odour and appearance are the most 

prominent characteristics of Septage. It is a host of 

many disease-causing organisms along with the 

contamination of significant level of grease, grit, hair, 

and debris.

Septic Tank: Septic Tank means a water-tight 

receptacle which receives the discharge of a plumbing 

system or part thereof, and is designed to accomplish 

the partial removal and digestion of the suspended 

solid matter in the sewage through a period of 

detention.

Sewage: Combined grey and black water generated 
[...]
(v) Smaller footprint because of absence of primary, 

secondary clarifiers and digester

(vi) recent track record available in large applications 

in India also

(vii) Biological nutrient (N&P) removal  

(viii) High degree of coliform removal

(ix) Less chlorine dosing required for post disinfection

(x) Ability to withstand hydraulic and organic shock 

loads

Disadvantages

(i) Comparatively high energy consumption 

(ii) To achieve high efficiency, complete automation is 

required

(iii) Highly skilled operators needed

(iv) No energy production

(v) Uninterrupted power supply required

Applicability

Ideal for treatment of wide range of domestic and 

industrial waste water at flow ranging from few 

thousand liters to millions of liters per day. 

Applicable in areas where there is a limited amount of 

space is available. Also, older wastewater treatment 

facilities can be retrofitted to an SBr because the 

basins are already present.

Cities where working

SBr based plants are working in plenty in various 

parts the country like Varansi in Uttar Pradesh, Delhi, 

Bengaluru in Karnataka etc. Salient features of a plant 

working in Coimbatore, Tamil Nadu is given below:

Name of the ULB: Coimbatore (M Corp.)

State: Tamil Nadu

Capacity: 70 MLD

Year of Commissioning: 2011 

Area: 13.94 acres

Capex: 55 crore

8.2.5 Fluidized Aerated Bed (FAB)

An aerobic process in which wastewater flows vertically 

upwards through a filter bed of lightweight inert media 

at a sufficient velocity to ‘fluidize’ the bed. A bacterial 

biofilm develops on the media particles and treats the 

wastewater as it passes through. Photograph of an 

SBr plant along with a process diagram is given on 

next page.

The Process Flow Diagram for Fluidized Aerated Bed 

is given in Figure no. 34.

 

Key features of the technology

(i) A compact and robust system involving extended 

aeration process with submerged aeration.

(ii) Biomass growth on fluidized bed of plastic media 

enabling retention of biomass and long solid retention 

time in the reactor leading to low ‘food to micro-

organism ratio and higher organic removal

(iii) Two stage biological oxidation

(iv) Flexibility in handling organic load by adjusting 

quantity of fluidized media



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

87

(v) Treatment scheme excluding primary sedimentation 

and sludge digestion

(vi) reactors up to 5 m deep enabling low land 

requirements

(vii) Tube settlers again offer space economy

(viii) Ability to withstand limited organic overload

Specific requirements

(i) Special grade plastic proprietary media custom 

made for offering high specific area

(ii) Diffused aeration system

(iii) Submerged stainless steel screens at the outlet of 

FAB reactors to prevent media overflow

(iv) Tube settlers for compact clarifier

Options

(i) Addition of coagulant and polyelectrolyte for 

compact plants

(ii) Treatment of chlorination

(iii) Sludge treatment through thickener and bag filter 

press or drying beds

Land requirement

0.06 hectare per MLD installed capacity. Much lower 

than ASP

Energy requirement

Between 99 to 170 kWh(units)/ML sewage treated.  

Slightly lower than ASP.

Capital costs

Around rs.2.2 crore per MLD installed capacity which 

is higher than ASP. The plastic media constitutes 

about 30% of the plant cost.The per MLD cost varies 

depending on capacity and geographical location.

O&M Costs

rs. 21.4 lakhs per year per MLD installed capacity. 

About 50% higher than ASP.

Performance

(i) High BOD removal with effluent concentration under 

10 mg/L

Figure 34: Schematic diagram for Fluidized 

Aerated Bed

Figure 33: Photograph of a FAB plant



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

88

(ii) High suspended solids removal with effluent 

concentration under 20 mg/L

(iii) Faecal coliforms removal of the order of 2-3 on log 

scale at FAB-2 stage

Dos and don’ts

(i) Effective multistage self-cleaning screens required 

to prevent choking of FAB reactor outlets

(ii) Adequate sludge storage facility of sludge drying 

beds to be provided

Other Aspects

(i) requires effective multi-stage screens to prevent 

chocking of submerged screen at FAB outlet and 

tripping of system due to plastic bags and pouches

(ii) Calibration of treatment capacity by adding or 

removing plastic media within 10-50% range

(iii) Possibility of chocking at FA outlet due to fluidized 

media.  requires effective air flushing valve to prevent 

tripping of the system

(iv) Blockage of media in case of excess biomass 

growth or low hydraulic loads

(v) Longer shutdowns may lead to septic conditions

(vi) restarting after a long shutdown may take long to 

stabilize

(vii) Uncertainty regarding durability of media under 

varying climatic conditions

(viii) Lack of availability of additional quantity of media 

which is a proprietary item may cause operational 

difficulties

Advantages 

(i) Exclusion of primary treatment step of sedimentation 

(ii) Deep reactors enabling small space requirements

(iii) Ability to effectively treat dilute domestic 

wastewaters

(iv) Elimination of the need for sludge recirculation and 

monitoring of MLSS in the reactor

(v) Capacity to handle shock loads

(vi) Low head loss in the fluidized filer bed

(vii) Low and stabilised sludge production eliminating 

the need for sludge digestion

(viii) Simple and reliable operation 

(ix) Absence of odour and improved aesthetics

(x) Absence of emission of corrosive gases

Disadvantages

(i) reliance on patented filter media

(ii) reliance on flocculants, polyelectrolyte and 

chemical disinfectant (Optional)

(iii) requires skilled manpower

(iv) Choking of reactor due to floating plastic matter

Applicability

The FAB technology-based system is particularly 

applicable for:

Figure 35: Fluidised Aerated Bed



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

89

(i) Small to medium flows in congested locations

(ii) Sensitive locations

(iii) Decentralized approach

(iv) reliving existing overloaded STPs

Cities where working

FAB based plants are working in plenty in various 

parts the country like Chandigarh, renukoot in 

Uttar Pradesh, Delhi, Pimpri Chinchwad, Pune in 

Maharashtra etc. Salient features of a plant working in 

Lucknow, Uttar Pradesh is given below:

Technology: Fluidized Aerated Bed

Name of the ULB: Lucknow 

Capacity: 42 MLD

8.2.6 Moving Bed Bio Reactor

Moving Bed Bio-reactor (MBBr) processes improve 

reliability, simplify operation, and require less space 

than traditional wastewater treatment systems (ASP).

MBBr technology employs thousands of polyethylene 

biofilm carriers operating in mixed motion within an 

aerated wastewater treatment basin. Each individual 

bio carrier increases productivity through providing 

protected surface area to support the growth of 

heterotrophic and autotrophic bacteria within its 

cells. Moving Bed Bio-reactor systems deliver a 

flexible, cost-effective, and easy-to-operate means 

to address current wastewater requirements and the 

expandability to meet future loads or more stringent 

discharge requirements within a compact design. 

Photograph of a MBBr plant along with a process 

diagram is given in Figure no 36 & 37.

Land requirement

0.05 hectare per MLD

Energy requirement

282 kWh(units)/ML sewage treated

Capital costs

Around rs.2.3 Crore per MLD capacity.The per MLD 

cost varies depending on capacity and geographical 

location.

Figure 36: Photograph of a Moving Bed Bio 

Reactor plant

Figure 37: Schematic diagram for Moving Bed Bio-Reactor



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

90

O&M Costs

Around 9.6 lakhs per annum/MLD.

Advantage

(i) Perfect Wastewater Solution for Space Constraints

(ii) Easy to Use for Inexperienced Plant Operators

(iii) resistant to Shock Loads

(iv) Works Quickly With a Low Hydraulic retention 

Time

(v) Compact Design – A fraction of the size of ASP

(vi) Expandable – Capacity could be easily upgraded 

by increasing the biofilm carrier

(vii) No return activated sludge stream required

(viii) High response to shock load

(ix) Minimal maintenance of MLSS

(x) Moving Bed Biofilm reactor needs less space 

since there is no primary clarifier and detention period 

in reactor is generally 4-5 h.  

(xi) Ability to withstand shock load with equalization 

tank option

(xii) High operator oversight is not required

Disadvantage

(i) Manual monitoring

(ii) Skilled experts

(iii) Insects

(iv) Escaping carriers

(v) High operating cost due to large power requirements  

Not much experience available with larger capacity 

plants (>1.5 MLD)  

(vi) Skilled operators needed

(vii) No energy production

(viii) Effluent quality not up to the mark in India

(ix) Much less nutrient removal

(x) Designed criteria not well established

Applicability

The MBBr technology-based system is particularly 

applicable for:

(i) Small to medium flows in congested locations

(ii) Sensitive locations

(iii) Decentralized approach

(iv) reliving existing overloaded STPs

Cities where working

MBBr based plants are working in plenty in various 

parts the country like Panchkula in Haryana, 

Vishakhapatnam in Andhra Pradesh, Tharangambadi 

in Tamil Nadu etc. Salient features of a plant working 

in Ahemdabad, Gujarat is given below.

Name of the ULB: Ahmedabad 

State: Gujarat

Capacity:1 MLD

Year of Commissioning: 2016 

Area: 1000 sqmtrs

Capex: 2.12 crore

Estimated Opex: 18 lakhs per annum

8.2.7 Membrane Bioreactors

Membrane Bioreactor is a systems integrating 

biological degradation of waste products with 

membrane filtration. They have proven effective in 

removing organic and inorganic contaminants as well 

as biological entities from wastewater. Membrane 

bioreactor is the combination of a membrane process 

like microfiltration or ultra-filtration with a suspended 

growth bioreactor, and is widely used for municipal 

and industrial wastewater treatment.

The MBr system are available as Integrated 

Submerged Type & External Module Type and the 

advantages include good control of biological activity, 

high quality effluent free of bacteria and pathogens, 

smaller plant size, and higher organic loading rates.  

Photograph of a MBr plant along with a process 

diagram is given below.

Figure 38: Photograph of Membrane Bio-

Reactor Plant



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

91

Land requirement

0.05 hectare per MLD

Energy requirement

305kWh(units)/ML sewage treated

Capital costs

Around rs.6.5 crore per MLD capacity. The per MLD 

cost varies depending on capacity and geographical 

location.

O&M Costs

About rs.42 lakhs per annum per MLD capacity.

Advantages

(i) Low hydraulic retention time and hence low foot 

print (area) requirement 

(ii) Less sludge production 

(iii) High quality effluent in terms of low turbidity, TSS, 

BOD and bacteria 

(iv) Stabilized sludge 

(v) Ability to absorb shock loads

Disadvantages

(i) High construction cost 

(ii) Very high operation cost 

(iii) Periodic cleaning and replacement of membranes 

(iv) High membrane cost   

(v) High automation 

(vi) Fouling of membrane

(vii) No energy production

Applicability

The MBr technology is applicable for:

(i) Where land is a constraint

(ii) High Quality Treated Effluent is required

(iii) To meet the industrial water requirement out of 

treated sewage. 

(iv) ULB should financially well off

(v) Continuous power supply is available

Cities where working

MBr based plants are working in plenty in various 

parts the country like rahimatpur in Maharashtra, 

Delhi, Udaipur in rajasthan, Bengaluru in Karnataka 

etc. Salient features of a plant working in Ahemdabad, 

Gujarat is given below:

Name of the ULB: Greater Hyderabad Municipal 

Corporation 

State: Telangana

Capacity: 12 MLD

Year of Commissioning: 2018

Area: 1.6 acres

Capex: 24 crore

Estimated Opex: 63.48 lakhs per annum

Figure 39: Process Flow Diagram for Membrane Bio-Reactor Plant



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

92

(iii) recovery of gas with high calorific value

(iv) Low sludge production

(v) relatively simple routine operation and maintenance

(vi) Biological activity can be restarted without any 

external seedling or special care after interrupted 

Specific Requirements 

(i) Use of anti-corrosive materials/paints on exposed 

surfaces

(ii) Frequent cleaning/de-sludging of distribution/vision 

boxes and influent pipes

8.2.8 Upflow Anaerobic Sludge Blanket

Upflow anaerobic sludge blanket technology also 

known as UASB reactor is a methane-producing 

digester, which uses an anaerobic process and 

forming a blanket of granular sludge and is processed 

by the anaerobic microorganisms. UASB reactor is 

based on the so-called three-phase separator, which 

enables the reactor to separate gas, water, and 

sludge mixtures under high-turbulence conditions. 

Wastewater flows upwards through the blanket 

and is processed (degraded) by the anaerobic 

microorganisms. The upward flow combined with the 

settling action of gravity suspends the blanket with 

the aid of flocculants. Photograph of a UASB plant 

along with a process diagram is given below.

 

Key features 

(i) No mechanical components or external energy 

requirements in the reactor, therefore, process not 

vulnerable to power cuts

(ii) No primary treatment; suspended solids in the 

wastewater serve as carrier material for microbial 

attachment

Figure 40: Photograph of Upflow Anaerobic 

Sludge Blanket

Figure 41: Schematic diagram for Upflow anaerobic sludge blanket Sludge Blanket



ADVISORY ON ON-SITE AND OFF-SITE SEWAGE MANAGEMENT PRACTICES

93

Land requirement

0.2-0.3 hectares per MLD installed capacity. 

Comparable to that of ASP

Energy requirement

10-15 KWh (units)/ML treated.  Much less tan ASP or 

TF, but more than VVSPS.

Capital Costs

Around rs.1.8 crore per MLD capacity. The per MLD 

cost varies depending on capacity and geographical 

location.

O&M Costs

Around rs. 3.6 Lakh per annum per MLD capacity

Advantages

(i) Sludge handling is minimized

(ii) Power supply interruptions have minimal effect on 

plant performance

(iii) Cab absorb hydraulic and organic shock loading 

Disadvantages  

(i) Long start-up and high initial oxygen demand of 

effluent during this period may cause oxygen depletion 

in receiving water bodies.

(ii) Sensitive to seasonal temperature variations and 

low removal efficiency in winter.

(iii) release of corrosive and odorous hydrogen sulfide 

and ammonia in the air.

(iv) Sludge washout from the reactor can result 

in instability leading to deteriorations in treatment 

performance and very high BOD and total suspended 

solids in the effluent.

(v) In general, cannot meet the desired effluent 

discharge standard unless proper post treatment 

is adopted, which in turn may make the treatment 

scheme energy intensive or may require large land 

area

(vi) Effluent is anoxic and invariably exerts substantial 

initial/instantaneous oxygen demand which may have 

adverse impact on receiving inland water bodies or 

when used for irrigation

(vii) Stability in performance is questionable unless 

sludge wash out is prevented

(iii) Skilled supervision during start-up and for control 

of biomass levels within the reactor

(iv) Post treatment of the UASB effluent is invariably 

required

(v) Control of toxic materials and sulfates in the 

wastewater is required for efficient operation 

Mode of operation

(i) The upward motion of gas bubbles produced during 

anaerobic digestion causes

(ii) Turbulence that enables mixing without mechanical 

assistance. Baffles at the top of the reactor allow 

gases to escape but prevent outflow of the sludge 

blanket.

(iii) No external energy requirements in the reactor, 

thereby the process is not vulnerable to power cuts.